
SPARE PARTS CATALOGUE

: HUSQVARNA TF 338 

Spare Parts List



﻿

SPARE PARTS LIST



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 587939401 GEARBOX 1
2 587939501 BEARING 6002 2
3 587939601 SHAFT 1
4 587939701 GEAR 1
5 587939801 SHAFT 1
6 587939901 BUSH F1 1
7 587940001 GEAR 1
8 587940101 GEAR 1
9 587940201 BEARING 6202 3
10 587940301 SHAFT 1
11 587940501 FORK 1
12 587940701 SHAFT 1
13 587940901 GEAR 1
14 587941001 SPROCKET 1
15 587941101 BUSH I 1
16 587941301 GEAR 1
17 587941401 PLATE 17.1_27_1 1
18 587941701 BEARING 6203 1
19 587941801 BEARING 6005 1
20 587941901 SHAFT 1
21 587942001 SPROCKET 1
22 587942101 BEARING 6205 1
23 587942401 SEAL B 25_41_9.5 1
24 587942501 SEAL A 25_52_9.5 1
25 587942801 O-RING 1
26 587942901 OIL PLUG 1
27 587943001 OIL PLUG 3
28 587943101 OIL PLUG 1
29 587943201 BOLT 1
30 587943301 SEAL 12_22_6 1
31 587943401 CIRCLIP 35 1
32 587943501 SEAL 15_35_7 1
33 587943601 BUSH C 1
34 587943701 BUSH D 1
35 587943901 O-RING 39_2.6 1
36 587944001 O-RING 43.5_2.6 1
37 587944301 STOP 1
38 587944601 COVER 2
39 587937101 BOLT Hex M6_12 3
40 587944901 BOLT Hex M6_10 6
41 587945001 WASHER 12_20_2 1
42 587945101 BOLT Hex M12_1.5_15 1
43 587945201 SPRING 2
44 587945301 BALL S_6.35 2
45 587945401 SCREW M8_12 1
46 587945501 CHAIN 1



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 587945601 GASKET 1
2 587945701 SUPPORT PLATE 1
3 587948901 HANDLE BRACKET 1
4 587949001 WASHER 8 4
5 587949101 WASHER 8 4
6 587949201 BOLT M8_25 4
7 587949301 THROTTLE CABLE 1
8 587949401 STOP SWITCH 1
9 587949601 KNOB 1
10 587949701 COVER Lower 1
11 587949801 WASHER 6 1
12 587949901 BOLT Hex M6_16 1
13 587950001 SUSPENSION 2
14 587950101 NUT M6 3
15 587936901 WASHER 6 3
16 588089201 BOLT Hex M6_35 3
17 587950501 COVER Upper 1
18 587950601 HANDLE 1
19 587950701 THROTTLE CONTROL 1
20 587950801 HANDLE GRIP 2
21 587950901 CLUTCH 1
22 587951001 BOLT M16_140 1
23 587951101 CABLE 1
24 587951201 INDICATOR 1
25 587951301 PIN 5_25 2
26 587951401 COTTER 1.5_20 2
27 587951501 BOLT M6_12 2
28 587951601 LEVER 1
29 588248201 HOLDER 1
30 588265701 CLIP 1



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 587933901 BUMPER 1
2 587937001 BOLT M8_20 2
3 589017201 WASHER 8 5
4 589017301 WASHER 8 5
5 587937001 BOLT M8_20 2
6 587937101 BOLT Hex M8_40 4
7 587937201 BOLT M10_70 2
8 587937301 NUT M8 1
9 587937401 NUT M8 4
10 587949101 WASHER 8 4
11 587937501 WASHER 8_18_3 4
12 587937601 ENGINE PLATE 1
13 587951701 AXLE 1
14 587982901 WASHER 10 5
15 587936801 SPRING WASHER 10 5
16 588089501 NUT M10 3
17 587951901 BOLT 1
18 587952101 BOLT M10_85 1
19 587952301 PLATE 1
20 587952401 BOLT M10_25 2
21 587952501 PIN 1
22 587952601 CLIP 2
23 587952701 CONNECTOR 1
24 587951301 PIN 8_43 1
25 587953101 BAR 1
26 587958801 NUT M10 2
27 588090101 BOLT M10_55 2

28 587953201 ENGINE
For 967316801,  
967316804

1

28 587953202 ENGINE For 967316802 1



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 587953401 BELT COVER 1
2 587949901 BOLT Hex M6_16 2
3 587936901 WASHER 6 2
4 587953501 BELT Order 2 belts per machine 2
5 587954001 BOLT Hex M8_25 1
6 587953601 WASHER 8 1
7 587953701 PULLEY 1
8 587954001 BOLT Hex M8_25 4
9 587954201 LEVER 4
10 587954401 PLATE 1
11 588089801 BOLT Hex M8_16 1
12 587956901 WASHER 8_18_5.5 1
13 587957001 PULLEY 1
14 587957201 SPRING 1
15 587957301 SPRING 1
16 588090001 WASHER 12 1
17 587937301 NUT M8 1
18 588089901 BOLT M6_12 1
19 587957401 PULLEY 1
20 587937001 BOLT Hex M8_20 1



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 587937001 BOLT M8_25 4
2 587936801 SPRING WASHER 8 4
3 587936901 WASHER 8 4
4 587957701 COVER RH Tine 1
5 587949801 WASHER 6 8
6 587949901 BOLT Hex M6_16 4
7 587957901 BRACKET Rear RH 1
8 587950101 NUT M6 4
9 587958001 BRACKET Rear LH 1
10 587958101 COVER LH Tine 1



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 587958201 BOLT Hex M10_25 16
2 587958301 RIM LH Spoke 2

3 587958401 TIRE
Tyre 4.0-8 (includeing inner 
and outside tyre)

2

3 582103101 TIRE Outside tyre 4.0-8 2
3 582104301 TUBE Inner tyre 4.0-8 2
4 587958501 RIM RH Spoke 2
5 587958601 WHEEL AXLE 2
6 587958701 PIN 8_43 2
7 587952601 CLIP Clip B 2
8 587950201 WASHER 10 16
9 587958801 NUT M10 16



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 587958901 BLADE LH 11
2 587950201 WASHER 10 24
3 587958801 NUT M10 24
4 587959001 HOLDER 2
5 587954001 BOLT M8_45 2
6 587958201 BOLT Hex M10_35 24
7 587959101 WASHER 8 2
8 587949101 WASHER 8 2
9 587959201 NUT Hex M8 2
10 587959301 BLADE Right 11
11 587959401 BLADE LH Short 1
12 587959501 HOLDER 2
13 587958701 PIN 8_43 2
14 587952601 CLIP Clip B 2
15 587959601 BLADE RH Short 1


